

Material & Engineering Laboratory-Taipei

TEST REPORT

 REPORT NO. : HV-14-06218X

 PAGE :
 1
 OF
 3

 REPORT DATE : Dec. 26, 2014

SUPERLON WORLDWIDE SDN. BHD.

The following merchandise was submitted and identified by the vendor as :		
Product Description :	Nitrile Rubber	
Product Type :	Nitrile Rubber	
Product Color:	Black	
Manufacturer/Vendor :	SUPERLON WORLDWIDE SDN. BHD.	

We have tested the submitted sample(s) as requested and the following results were obtained : <u>Test Required</u> : (According to client's test specification, please see following sheets in detail.) Mildew Test

Test Result :

-PLEASE SEE ATTACHED SHEETS-

- Date of Receive : OCTOBER 09, 2014
- Date of Testing : OCTOBER 09, 2014 ~ DECEMBER 26, 2014

Signed for and on behalf of SGS Taiwan Ltd.

The content of this PDF file is accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full, without prior written permission of the Company.此 PDF 電子 檔內容係根據原簽發之紙本報告製作,僅供參考用。本報告未經本公司書面同意,不可部份複製。



Material & Engineering Laboratory-Taipei

TEST REPORT

 REPORT NO.
 HV-14-06218X

 PAGE
 2
 OF
 3

 REPORT DATE
 Dec. 26, 2014

Mildew Test Test Method :

ASTM G21

Aspergillus niger	ATCC 9642
Penicillium pinophilum	ATCC 11797
Chaetomium globosum	ATCC 6205
Gliocladium virens	ATCC 9645
Aureobasidium pullulans	ATCC 15233

Test Result :

Test Item(s)	Test Result	
ASTM G21	Observed Growth On Specimen :	None (No Growth)
	Rating :	0

Note : Time of incubation : 28 Days.

Rating	Observed Growth
0	None (No Growth)
1	Traces of growth (Less than 10%)
2	Light growth (10 to 30%)
3	Medium growth (30 to 60%)
4	Heavy growth (60% to complete coverage)

The content of this PDF file is accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full, without prior written permission of the Company.此 PDF 電子檔內容係根據原簽發之紙本報告製作,僅供參考用。本報告未經本公司書面同意,不可部份複製。



Material & Engineering Laboratory-Taipei

TEST REPORT

 REPORT NO. : HV-14-06218X

 PAGE :
 3
 OF
 3

 REPORT DATE : Dec. 26, 2014

Test Photo:



----- 0 0 0 -----

The content of this PDF file is accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full, without prior written permission of the Company.此 PDF 電子檔內容係根據原簽發之紙本報告製作,僅供參考用。本報告未經本公司書面同意,不可部份複製。